
Canberra P R Mk 9 Page Jc.1 

POWER INSTALLATION 

ENGINE MOUNTING 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
£2 3 @& & 6 L.M. 

ENGINE MOUNTING ASSEMBLY (PORT) (EB&.51.1) bl = - 

Spares for: 

EBS .51.105 BOLT, link, 1/2 in. BSF 2 595 c g9/1 
EBS .51.109 EYEBOLT, cowling hook attachment 1 s95 ¢ 79/2 

Attachment of eyebolt to bracket 

AGS2001/G2 Nut, 5/16 in. BSF 1) = Cc 39/3 
SP15/G Washer, 5/16 in. 1 - Cc J9/4 
EBS.51.95 LINK, Forward Mounting Group 2 - C/MR g9/5 

Spares for: 

EBB.51.99 BEARING, spherical 1 BS5369 c/MR 79/6 

Attachment of link te bracket 

E88 .51.167 Bolt, 7/16 in. BSF 1 s95 c I9/7 
A27/LS Nut, 7/16 in. BSF i aa c 39/8 

SP90/E10 Pin, split, 3/32 in. dia. as = ¢c 79/9 

SP15/L Washer, 7/16 in. 1 - c 39/10 
EBS.51.5 MOUNTING, Engine, Rear Inboard, Assembly - - - 78/11 

Spares for: 

EBS .51.61 BEARING, spherical 1 $94 c/MR J9/12 

Attachment of bearing to bracket 

EBA.51.63 Pin 1 s94 c 39/13 
EBs.51.85 Pin 1 s94 c g9/14 
EBS .51.59 BRACKET, mounting, top 1 L65 C/MR og/15 

Attachment of bracket to structure 

A25/6E Bolt, 1/4 in. BSF 3] - Cc 39/16 
A25/7E Bolt, 1/4 in. BSF 3 - € J9/17 

A27/EP Nut, 1/4 in. BSF 6 = c 39/18 

SP13/E Washer, 1/4 in. 12 - c J9/19 

EBS .51.60 BRACKET, mounting, bottom 1 L65 c/MB g9/20 

Attachment of bracket to structure 

A25/7E Bolt, 1/4 in. BSF 3 - ¢ 39/21 
A25/8E Bolt, 1/4 in. BSF 3 - c 39/22 

A2T/EP Nut, 1/4 in. BSF 6 = & 39/23 

SP13/E Washer, 1/4 in. 6 - c 39/24 
EBS .51.71 FERRULE, strut 8 594 c/ME J9/25 

EBS .51.67 STRUT 1 oe c - 

Spares for: 

EBS .51.69 TUBE (Make from 30A/9610357) i T45 LM - 

A.L. No. 46 Jun 1989 



Page JC.2 

POWER INSTALLATION 

ENGINE MOUNTING 

Canberra P R Mk 9 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 
or 

i s2@ @ 4 & 6 L.M. 

EBS.51.3 MOUNTING, Engine, Rear Outboard Assembly 1 = Cc 38/26 

Spares for: 

EBS.51.61 BEARING, spherical 1 g94 c/MR 39/27 

| EBS .51.53 BRACKET, upper 1 L65 C/MR g9/28 

Attachment of bracket to structure 

A25/6E Bolt, 1/4 in. BSF 4] - Cc 39/29 
A25/8E Bolt, 1/4 in. BSF 2 ad c 79/30 

A27/EP Nut, 1/4 in. BSF 6 “ ¢c g9/31 

| $SP13/E Washer, 1/4 in. 6 a c 79/32 
EBS .51.55 BRACKET, lower 1 L65 c/MR a9 /33 

Attachment of bracket to structure 

A25/6E Bolt, 1/4 in. BSF 4] - c 39/34 
A25/8E Bolt, 1/4 in. BSF 2 - c 39/35 
A27/EP Nut, 1/4 in. BSF 6] - c 39/36 
SP13/E Washer, 1/4 in. 6] - c 39/37 
EBS .51.201 BRACKET, Engine Mounting and Cap 2 - c/MR 39/38 

Attachment of bracket to struts 

A25/8] Bolt, 3/8 in. BSF 2 = ¢ J9/39 

A24/IS Nut, 3/8 in. BSF 2 - c 9/40 
SP90/Cc8 Pin, split, 1/16 in. dia. 2 Sal c 79/41 

SP13/0 Washer, 3/8 in. 2 = c J9/42 

EB@.51.71 FERRULE, strut 8 594 C/MR 19/43 

EBS .51.67 STRUT 1 -~ ¢ = 

Spares for: 

EBS.51.69 TUBE (Make from 30A/9610357) 1 T45 LM - 

EBs .51.153 MOUNTING, fwd, inboard 1 = c - 
EBS ,51.161 MOUNTING, fwd, outboard 1 - c - 

EBsS.51.165 PIN, location, engine mounting bracket 1 s95 a 79/44 

Attachment of pin to bracket 

A24/NP Nut, 1/2 in. BSF 1 = ¢ g9/45 

SP15/N Washer, 1/2 in. 1 - c 39/46 

ENGINE MOUNTING ASSEMBLY (STARBOARD) - - eet 

(EB&.51.2) 

Spares for: 

EBS .51.105 BOLT, link 2 s95 Cc 39/47 

EBS .51.110 EYEBOLT, cowling hook attachment i 895 Cc a9/48 

Attachment of eyebolt to bracket 

AGS2001/61 Nut, 5/16 in. BSF zh = c a9 /49 

SP15/6 Washer, 5/16 in. et = c J9/50 

EBs .51.95 LINK, Forward Mounting Group 2 oe C/MR g9/51 

A.L. No. 46 Jun 1989 



Canberra P R Mk 9 Page 3¢.3 
POWER INSTALLATION 

ENGINE MOUNTING 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 

i @ 3 4 5 6 L.M 

Spares for: 

EB&.51.99 BEARING, spherical 1 | Bss369 c/MR | 39/52 

Attachment of link to bracket 

EB&.51,167 Bolt, 7/16 in. BSF 1 595 1c 39/53 

A27/LS Nut, 7/16 in. BSF a c 39/54 
5P90/E10 Pin, split, 3/32 in. dia. 1 - c j9/55 

SP15/L Washer, 7/16 in. 1 - c 39/56 
EBS.51.6 MOUNTING, Engine, Rear Inboard Assembly 38/57 

Spares for: 

EBS.51.61 BEARING, spherical ke 594 c/MR a9 /58 
Attachment of bearing to bracket 

EBS .51.63 Pin 1 594 c 39/59 
EBS.51.865 Pin 1 594 c 39/60 
EB&.51.59 BRACKET, mounting, top 1 L65 c/MR a9/61 

Attachment of bracket to structure 

A25/6E Bolt, 1/4 in. BSF 3] - c 39/62 
A25/7E Bolt, 1/4 in. BSF 3 = at 39/63 
A27/EP Nut, 1/4 in. BSF 6 | - c 39/64 
5P13/E Washer, 1/4 in. ae = ¢ o9765 

EBS .51.60 BRACKET, mounting, bottom Ed L65 c/MR 19/66 

Attachment of bracket to structure 

A25/7E Bolt, 1/4 in. BSF 3] - c 39/67 
A25/8E Bolt, 1/4 in. BSF 2 = Ly 79/68 

A27/EP Nut, 1/4 in. BSF 6 - C 79/69 

SP13/E Washer, 1/4 in. 6 - fod 79/70 

EB8.51.71 FERRULE, strut & 594 C/MR o9/71 

EBS.51.67 STRUT 1 = € = 

Spares for: 

EBS.51.69 TUBE (Make from 30A/9610357) Af T45 LM - 

EB&.51.4 MOUNTING, Engine, Rear Outboard Assembly a = Cc JB/7T2 

Spares for: 

EBS.51.61 BEARING, spherical 1 594 MR 79/73 

EBS.51.54 BRACKET, upper 1 L6é5 MR J9/74 

Attachment of bracket to structure 

h25/6E Bolt, 1/4 in. BSF 4 | - c I9/75 
A25/8E Bolt, 1/4 in. BSF 2 i ¢ J9/76 

A27/EP Nut, 1/4 in. BSF 6 = e 9/77 

SP13/E Washer, 1/4 in. 6 - Cc 9/78 

£B8.51.56 BRACKET, lower 1 L65 c/MR 79/79 

Attachment of bracket to structure 

A25/6E Bolt, 1/4 in. BSF | 4 hy Cc 79/80 

A.L. No. 46 Jun 1989 



Page Jc.4 Canberra FP R Mk 9 

POWER INSTALLATION 

ENGINE MOUNTING 

Class 

of 

Part No. Description No. Material Egpt Plate 
off | Specification |M.R. 

or 
2 3.4 5 6 L.M. 

A25/6E Bolt, 1/4 in. BSF 2 - € 39/81 

A27/EP Hut, 1/4 in, 8SF 6 - c 19/82 

SP13/E Washer, 1/4 in. 6} - c I9/83 
EBS.51.202 BRACKET, Engine Mounting and Cap 1 = c/MR 39/84 

Attachment of bracket to struts 

A25/8I Bolt, 3/8 in. BSF 2] - c 39/85 
A24/I5 Nut, 3/8 in. BSF 2/- ¢ 39/86 
SP90/c8 Pin, split, 1/16 in. dia. 2] - c 39/87 
SP13/9 Washer, 3/8 in. 2] - o 39/88 
£B8.51.71 FERRULE, strut 8 594 c/MR J9/89 

EBS.51.67 STRUT i - c - 

Spares for: 

EBS.51.69 TUBE, (Make from 304/9610357) 1 T45 LM - 
EBS .51,154 MOUNTING, fwd, inboard 1 - ¢ - 
EBS8.51.162 MOUNTING, fwd, inboard 1 - c ~ 

EBs .51.165 PIN, lecation, engine mounting bracket 1 595 € 79/90 

Attachment of pin to bracket 

A24/NP Nut, 1/2 in. BSF 1] - c 39/91 
SP15/N Washer, 1/2 in. i ~ c a9/92 

A.L. No. 42 Sep 1986



This file was downloaded 
from the RTFM Library.
Link:www.scottbouch.com/rtfm

Please see site for usage terms,
and more aircraft documents.

https://www.scottbouch.com/rtfm

